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EXPLODED VIEW: ENGINE COMMON PARTS
DRAWING #: 0F9766
GROUP D

APPLICABLE TO:

ITEM PART # QTY. DESCRIPTION ITEM PART # QTY. DESCRIPTION
1 0F9765 1 ENGINE FWD MAKE 74 0F9222 1 MANIFOLD INTAKE UPPER
2 022131 5 WASHER FLAT 3/8-M10 ZINC 75 0F9224 6(REF) GASKET INTAKE MANIFOLD UPPER
3 0F8046 (REF.) ADAPTER CRANKSHAFT 76 0F9221 2 MANIFOLD INTAKE LOWER
4 085662D 1 TIE WRAP UL 17.7 X .35 BLK HT 7 0F9223 6 GASKET INTAKE LOWER
5 0F9625 1 BRACKET DC ALTERNATOR 78 0F8795 1 MANIFOLD EXHAUST RH
6 OE9868A 1 ALTERNATOR DC W/OUT PULLEY 79 055934V 2 CLAMP VINYL 1.5X .281Z
7 0F3216 1 PULLEY 80 OD DC ALTERNATOR 80 0F9220 1 HOSE UPPR RAD REAR
8 0F9258 1 SUPPORT COOLANT TUBE 81 0F9239 1 HOSE,LOWR RAD REAR
9 0D5419 1(REF.)  OILFILTER 82 035685 6 CLAMP HOSE #28 1.32-2.25
10 0D3488N 1 BELT SERPENTINE 28.92” 83 0A2711A 2 ADAPTER THERMOSTAT
1 0F8931 1 SPACER FLEX PLATE 84 048665 2 GASKET THERMOSTAT
12 027482 1 WASHER SHAKEPROOF EXT 5/16 STL 85 075885 1 THERMOSTAT 195 DEG
13 029187 2 SPACER .19 X .31 X .50 PL 86 0F9252 1 MACHINING, THERMOSTAT ADPTR
14 0A6751 1 SWITCH HI-TEMP 245D X 3/8 NPT 87 0F9259 1 BRACKET,THERMOSTAT
15 033472 6 RIVET POP .125 X .400 AL 88 0C2454 2 SCREW THF M6-1X16 N WA Z/JS
16 0E9747 1 STARTER 12 VOLT 89 052207 2 SCREW HHC M8-1.25 X 80 G8.8
17 0E6585 1 COVERIAC ACTUATOR 90 045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC
18 O0F8425 1 ADAPTER ENGINE 91 045757 1 SCREW HHC M6-1.0 X 25 G8.8
19 0F9965C 1 FLEX PLATE 2 POLE 92 0F9232 1 HOSE UPPR RAD REAR
20 055476 1 BSHG RDCR HEX 3/8 TO 1/8 GALV 93 057645 1 SCREW HHC M10-1.5 X 50 G8.8
21 0A8584 1 SWITCH OIL PRESSURE 10 PSI 2 POL 94 074908 1 SCREW HHTT M5-0.8 X 10 BP
22 0C7649 1 CLAMP HOSE .38-.87 95 055440 3 SCREW HHC M5-0.8 X 25 G8.8
23 069860E 1 HOSE DRAIN ASSY 28" 96 0F9271 1 GUARD WATER PUMP REAR
24 083896 6 WASHER LOCK 1/4-M6 SS 97 0F9270 1 GUARD WATER PUMP FRNT
25 084929 6 WASHER FLAT 1/4 8S 98 0F9314 1 BRKT WATERPUMP GUARD
26 0F3844 8 WASHER FLAT .45 X 1.00 99 0F7695 1 EGR GASKET
27 077996 1 CAP ANTIFREEZE RUBBER 100 0F6658 1 COVER EGR
28 057823 3 CLAMP HOSE #10 .56-1.06 101 0F9498 1 BRACKET COIL
29 055596 1 BARBED STR 3/8 NPT X 3/8 102 051716 4 NUT HEX M5-0.8 G8 CLEAR ZINC
30 047411 2 SCREW HHC M6-1.0 X 16 G8.8 103 049821 3 SCREW SHC M8-1.25 X 30 G12.9
31 022097 8 WASHER LOCK M6-1/4 104 0G0607 1 ASSEMBLY HOSE PCV VALVE
32 022473 16 WASHER FLAT 1/4-M6 ZINC 105 083601 8 SCREW HHC M6-1.0 X 80 G8.8
33 077456 1 ADAPTER M12-1.75 X 3/8 NPT 106 0G3661 1 WATER TUBE ASSY 3.0L G3 FWD
34 0G0153 1 BARBED EL 90 1/2 NPT X 3/4 HOSE 107 0F97650191 1(REF) DIPSTICK TUBE
35 022129 14 WASHER LOCK M8-5/16 108 0F97650192 1(REF) DIPSTICK
36 022145 14 WASHER FLAT 5/16-M8 ZINC 109 0F97650207 1(REF) ACCESSORY DRIVE PULLEY
37 052677 1 WASHER NYLON .50 X .87 X .06
38 043107 3 SCREW HHC M8-1.25 X 25 G8.8
39 067989 12 NUT HEX FL WHIZ M8-1.25
40 0F9228 1 COIL IGNITION
4 0D5417 8 SCREW HHC M10-1.0 X 25 G10.9
42 046526 3 WASHER LOCK M10
43 049226 8 WASHER LOCK M5
44 064416 6 SCREW HHC M10-1.5 X 45 G8.8 FT
45 043116 5 SCREW HHC M6-1.0 X 12 G8.8
46 051769 1 WASHER LOCK M12
47 049808 1 WASHER FLAT M12
48 025507 5 WASHER SHAKEPROOF EXT 7/16 STL
49 045772 3 NUT HEX M10-1.5 G8 YEL CHR
50 085296 6 SCREW HHC 1/4-20 X 1/2 S8
51 0E7202 2 HEAT SHIELD 260 X 80 HOT
52 OF8795A 1 MANIFOLD EXHAUST LH
53 0G0100 2(REF.)  GASKET EXHAUST
54 O0F9837 1 HARN ENG R-200 (NOT SHOWN)
55 0E0992A 6 PLUG EXPANSION 14 OD
56 039253 5 SCREW HHC M8-1.25 X 20 G8.8
57 0F9617 1 SPACER ALTERNATOR
58 051713 2 WASHER FLAT M5
59 052617 1 SCREW HHC M12-1.75 X 20 G8.8
60 0F9556 1 WIRES, SPARK PLUG
61 0F5114 1 DECAL REFER TO OWNERS MANUAL
62 0F5966 2 REFLECTIVE HEAT SHIELD
63 022985 6 WASHER FLAT #6 ZINC
64 0F9225 1.(REF.)  PUMP WATER
65 0F9227 1 TENSIONER WATER PUMP
66 0F9562 1 BELT WATER PUMP
67 050968 1 HOSE COOL 3/4 1D 20R3 (51.5” LG)
68 0F6746 2 TUBE UPPER COOLANT
69 051731 1 SCREW HHC M8-1.25 X 50 G8.8
70 052243 1 SCREW HHC M10-1.5 X 60 G8.8
Il 0F3217 1 SPACER DC ALTERNATOR PULLEY
72 0F9563 1.(REF.)  GASKET IDLE AIR CONTRL ACT CVR
73 0F9564 1.(REF.)  GASKET INTAKE ADAPTER
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